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- Photos documentation (1 page)
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Summary of testing:

WRASE BB

Tests performed (name of test and test clause):
WRTE (PR A4 B %30

Test(s) Sample Number
T H FEdh S
T.1: Altitude simulation / 7 & 542
T.2: Thermal test / Jii 5 iR 56

T.3: Vibration / %3 cl# - c10#
T.4: Shock / il

T.5: External short circuit / #h3 55 4
T.6: Impact / f# s cli# - c15#

T.8: Forced discharge / #7580 c16# - c35#

The sample’s status is good.

FEAIRDL AT

The conditions of the cells of samples No. c1# to c10# are at first
cycle, in fully charged states.

T2 c1# -cLO#N B — IR A A 78 150 HE A A 56 4 78 MRS 1 LS o

The conditions of the cells of samples No. c11# to c15# are at first
cycle at 50% of the design rated capacity.

Fimsn T cl1# -cA5#4 55— IR PR Fe U A A FE v AR R 2 = 1
50904k AT HLIE

The conditions of the cells of samples No. c16# to c25# are at first
cycle, in fully discharged states.

FE 2 5 CL6#-C25# A 28— AR IA 8 T HL F 31 58 A TBOBUIR A 10 LS
The conditions of the cells of samples No. c26# to c35# are after
fifty cycles ending in fully discharged states.

FE it 2 5 c26# -c35# A Ti T UG FR 70 5B 1915 56 A I R (1 He

R
Lro

Testing location:

T A

All tests as described in Test Case
and Measurement Sections were
performed at the laboratory
described on page 1.

P A MRt B 3815 55— o
P SEE = HET .

GUANGDONG UTL CO., LTD.

Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,

Guangdong, China

Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com
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Test item particulars ...
ERLIEYS)

7 INR18650P
Nominal Voltage of Cell..........cccooiiiiiiiee!
HLOAIUE L

Rated Capacity of Cell..........oooeiiiiiiiice
FL VAU A
APPEATANCE.......cciitiiieiiiieasiieesiieesieeesniiee et PUIPIE
PEN ¢ il
Number of Cell........ccoveiiii e 1pcs
HRCS a0, P

Rlir}gnsmn(mm) 18.0mm (max. D) x 65.0mm (max. H)

Test case verdicts

WA E

Test case does not apply to the test object ................. :
FEANE T T-I0 %

Test item does meet the requirement ............ccccccueenee :
AT & E

Test item does not meet the requirement.................... :
MARATF &R E

N/A

P(Pass)

F(Fail)

Testing JiA

Date of receipt of testitem ........cccccecvvvvieeviiec v :

HREH

Date(s) of performance of teSt .......ccccvvevevceevceeiiiennne :
HUR= W]

2017-12-15

2017-12-15 ~ 2018-01-03

General remarks &%

This report shall not be reproduced, except in full, without the written approval of the testing laboratory.
BRARa AL, ARG ASIR 5 A5 I HEAE AR 5 AN > 5

The test results presented in this report relate only to the item tested.

AR R PIE RAOR IR AR 5

"(see remark #)” refers to a remark appended to the report.

“OLE#)” TR T .

Throughout this report a point is used as the decimal separator.

AR BL AR Dy N R O B A

GUANGDONG UTL CO., LTD.

Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com
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General product information:

s R
The main features of this model are shown as below:
R =SS
Nominal | Nominal | Maximum [ Maximum | Maximum Cut-off
Model Nominal | Nominal Charge |Discharge| Charge |Discharge| Charge Voltage
ﬂf'J) Ee capacity | voltage Current Current Current Current Voltage ﬁszﬁég -
=Y WUERE | MUEwEs | HUERE | AUEicl | BN | RN BORRE e
CEM FLT FLT CEM GV i
R 095 | 2000mah | 37v | 1000mA | 1000mA | 1000mA | 6000mA | 42v | 275V

Test Procedure:

DR

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

MRT . 1-T. S22 AR AT (] — A RS s it Bdh AT T.6FIT 8250 FH 4 1) FiLCs AT T.7 LA i
T.1-T.5I 3 5 HE TG 15 R H VB e A T I

2. In order to quantify the mass loss, the following procedure is provided:
FrER A T~ AT

(M1-M2)

Mass loss (%) = x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.
MLZMRAHT ) E e, MG . A RS AT Table 38.3. 19 (BRI AT #8 4 “ B U1
9%” .

Table 38.3.1 Mass loss limit

Mass M of cell or battery Mass loss limit
M<lg 0.5%
lg <M<75¢g 0.2%
M>75¢g 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.1 |Test T.1: Altitude simulation/&E B P
Test cells and batteries shall be stored at a P

pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20£5°C)/ 4 Hi it Al HL b 7F
MER2025°C, KA K T-11.6kpalfy B b5
AR R DA/

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each  |no fire. / L. LHS. L
test cell or battery after testing is not less than 90% | fg {4k, JEREZLLL A Ho35 kIR
of its voltage immediately prior to this procedure. %

The requirement relating to voltage is not
applicable to test cells and batteries at fully The data see table 1. / M3k
discharged states. WL,

TS AEIRAT & 25K ToIWil. o, ok,
TR LN oA KBS A s A I s ) T i
S ANMIG TR T 2% R 1 90%.. S IG T Hi
73 THI PR SRANSE FH 5 4 T80 HL i P H S A L

38.3.4.2 |Test T.2: Thermal test/iEEFiRL P

Test cells and batteries are to be stored for at least P
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). /1 SRR S JBAE 722 2° C IR BT U E 2 /06
AN, BRJGTBAE- 40£2°C IS il E 52 /0677y
BF o 28 0 ) B K (RIS N ) 9 3043 e n b B
10K, IS PR S JBAE 2025 ° C IR R BE i B 24/
o

For large cells and batteries the duration of N/A
exposure to the test temperature extremes should
be at least 12 hours. /% K HUSFUCH, 75 =i
ARt A TR B I ) e 2 124 /N

GUANGDONG UTL CO., LTD.

Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com




Page 6 of 13 Report No.: 17PNS12039 01001

UN 38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each  |no fire. / L. LHS. L
test cell or battery after testing is not less than 90% | 1A . JEREZL L M TCH KN
of its voltage immediately prior to this procedure. %

The requirement relating to voltage is not
applicable to test cells and batteries at fully The data see table 1. / ik %L
discharged states. ENEL,
TSI & 20K ToIWil. o, ok,
ORI UL R ToAE KIS s AL BRI X 1 T %
FE S AN T T 2% S 9 90%. RIS T HL
773 T R SRANIE T 0 4 T8 H e ) RS AR L

38.3.4.3 |Test T.3: Vibration/#zz}) P

Cells and batteries are firmly secured to the P
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /A% i D20 A2 [ b 22 B E 3R Bl
Gl b IRBhLUEZBIEN, LL7THZHE h42200Hz,
SRIGIRAD IR BITHZ A —MEFR,  —MEIF 155
BRAR BT ALIL o AT i A=A TLAT I L0 7 18]
B L200, B TTI3ANE, 3L, dL
—ANRBN I 1) A6 ST T LR AR T

The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /X} -5t A K T-12kg (R i (HEL
7N HEL ) R R sk 1 2kg AT FEVB O ), X B
BHAN ).

For cells and small batteries: from 7 Hz a peak P
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /% - HUS AN, P EEI0 . M
THZIF IR R R Lgn i B RN g [ 5 20k 18Hz,

SR F PR R HE(E0.8mm (R AL 1.6mm) Jf-385% I
5 B A A 518N (UKL y50Hz), 54t
R B O A (1 8gn B 214 1 1 £1200Hz

GUANGDONG UTL CO., LTD.

Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com
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Clause Requirement + Test Result - Remark Verdict

For large batteries: from 7 Hz to a peak N/A
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /4fF ki, WHHE: M7THZIF IR
TRAFLgn kB AN g [ EL 2y 18HzZ, ARk ik
MEPREFE0.8mm (E i 1.6mm) FF 14 0 A 15 21k
KON RE L F2gn (PR 210 25Hz), K f KN
TRFFAE2gN 2 Hi 419 i1 £ 200Hz

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire during the test and after the test and if | no fire. / LI LHS. 1
the open circuit voltage of each test cell or battery | ik, FEREZLLL K FoH5 kIR
directly after testing in its third perpendicular %

mounting position is not less than 90% of its
voltage immediately prior to this procedure. The The data see table 1. / 3%
requirement relating to voltage is not applicable to |4 L% 1.

test cells and batteries at fully discharged states.
TS FIEIB AT S 20K: oWl o, ok,
TORER VA S TIoAE KIS s F L s e 3/ 1) I
S ANIG T I0 T S 19900 . BB IS T HiL Js
3 T PR SRANSE T 5 4 T8 H i PR H A AT L

38.3.4.4 |Test T.4: Shock/phit P

Test cells and batteries shall be secured to the P
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. /LAEE ] (1K) FE 4L [ 5 A4 il o

Shock: a half-sine shock of peak acceleration of P
I 100850 '-|

I
150 g, (or Acceleration(g,)= N\ mass ) \which is
smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 g, (or

|"-’ 30000 |

|
Acceleration(g,)= \\ mass ) , which is smaller) and
pulse duration of 11 milliseconds/X} /s LT B/ H

ll';‘ 100850 '-|

Y’@uﬂl%ﬁ%leO On (EJZL? ‘\ll mass ) EPE,(JZLFQ/J\,TE)
IR 5L I B s, WkohRpae =, KAl
lf‘-’ 30000 |
KA A BB IS0 g, (sl 5 Vs ) e
VLMD FUTK IR S [ L1250 (1) 2= TE 5%
e

GUANGDONG UTL CO., LTD.

Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /&FANEE il D6 Z5i 4 =
AT AR A L) R 22 2k IR E TS 1) 4852 — IR i
i, BELERITMEZ = hdr, SISz 18K
o

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ RS R AT S 2Kk ol GHER oA,
TCA R UL R oG KIS v el sl s 1) T %
FO S ANIG T I0 i7 TT2% H R 19 90% . I OG T Hi s
77 TIPSR AN T 58 4 0 r i (1) F B A

No leakage, no venting, no
disassembly, no rupture and

no fire. / TCIwi. TLHER. &
firdA s JoRE AR e KR
%,

The data see table 1. / it %k
PE L.

38.3.4.5

Test T.5: External short circuit/4hEB%E &%

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /{43 A5 i i £
JELEBT+4°C, DUMERE M AN 1L ]57+4°C.

The cell or battery at 57 + 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /{EM 5535 JE57+4°CH) 4%
PER, KA b I AR /N T-0. LRR A1 5 Fi BEL [ 5
TR, FER ISR K L BI57+4°C 2 G IRFF R
HORAS LN EL by TRt FR i o A1 A b
fen i THEL R — I B 45 0

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
HLE AT AT 25K AR R o LK 22 S5 64/
NPy, AP EAEE170°C, Jf MR, Tonk
RITCHE KR KA.

No disassembly, no rupture
and no fire. / JTofftk. oL
AR T KIS K

The data see table 1. / it %k
WKL,

38.3.4.6

Test T.6: Impact / Crush/fEH/HFE

GUANGDONG UTL CO., LTD.
Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com
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Clause

Requirement + Test

Result - Remark

Verdict

Test procedure — Impact (applicable to cylindrical
cells not less than 18.0mm in diameter) /f# (G &
FTHAKTET18.0mm1 A )

Cylindrical cell equal to
18.0mm in diameter /H /2% T
18.0mm ¥ [FAEJE HL s

The test sample cell or component cell is to be
placed on a flat smooth surface. A 15.8mmz=0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. FEFFE S ECE—
TP . K- B4R 015.8 mmt 0.1mm,
RN T-6CmINI 316 A A B R B b B
Jei, B N 9.1 kg+0.1 kgl E A M61+2.5 cmif)
1o SR [ B

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /35 J# i 1 Ff
ats NRHDY. 5 P SH R T4 I L9 BEBAE R L
) H4£15.8 mm+0.1mm & P ahEE . &—
ANFEG sz — .

Test Procedure — Crush (applicable to prismatic,
pouch, coin/button cells and cylindrical cells less
than 18.0mm in diameter). /5t /% G T
SRS BT/ SR BAR /N T 18.0mmIF) [ AT
L)

Cylindrical cell equal to
18.0mm in diameter /H 245 T
18.0mm ) [ A2 HL s

N/A

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /F#i
JBAEAS PN Z A5, $IR ) BEBHTINR, (L5
AR A B RZ O 1.5em/s. HE IR RS
17, EREIMILLT =Rl —

N/A

(a) The applied force reaches 13 kN+0.78 kN; /jii
InJ1ik #1113 kKN+0.78 kN

N/A

(b) The voltage of the cell drops by at least 100
mV; /FEaR IR 2 /> 100mV

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

(c) The cell is deformed by 50% or more of its
original thickness. /HLit AR Tk Js 46 J5 FE [150% LA
.

N/A

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. ML L AR F 0 WM B B 1) — Tt [ o 110
TR TR H O N N AR R T o BUAT T N AN B G0
e PR ) e s

N/A

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
FEEARE RS AR, JF B2 — kit s . I
JE 45 A JE R il WY W EE6 /N

N/A

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C

and there is no disassembly and no fire during the

test and within six hours after this test. /i 2 2
K AR R P S JE 6NN Y, AR EAS
H170°C, I HIMARRICHE KIE K.

No disassembly and no fire. /

Tk, T KGR
The data see table 2. / it %k

a2,

38.3.4.7

Test T.7: Overcharge/id 7

Cell only. /M & Hi

-

[

N/A

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /7% F,  LL215% 4]
T PR ERR PR i R 8 70 R AR A S e L, K
) 424/ o PR AR B /N LS G R

N/A

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /1
SR BRI 78 S AN 18V, A ) B
ZINFE L FEL S IV T3 PR FR) R A L PP R R
B 122V PN

N/A

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge

voltage. /A R il i vy BAR A 78 BB 18V, A
DU PR o/ 76 P FL s 7 2% A2 38 7 B AR ) e K 7 v
LS 1. 21

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 Fax: +86-769-3893 3229 E-mail: sales@gdutl.com
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Clause Requirement + Test Result - Remark Verdict

There is no disassembly and no fire during the test N/A
and within seven days after the test. /7 #3741 A1l
WEBGTRN, P ICAEAAMTICE KIS .

38.3.4.8 |Test T.8: Forced discharge/s& &I & P

Each cell shall be forced discharged at ambient P
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /76 %=, R RA ESERAE 12V
E AR BT SRR, I R AR RS AN
VTG FL I A T 7 AR PR i K L LA o

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /45 52 i J3CH H T
T AR It RS R T RN D 1) A ok
75, BEASFE IR BRI IS 1) (2N ) SR 355 25 R B DA
IR FIRL (22 55) .

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /7 AT | TCAEAARTCE KIS Kk 4.

e = V.| , n ~

WICHJETRN, FERICHATIICE KIS KA. The data see table 4. / JIit %t

i W24

GUANGDONG UTL CO., LTD.

Lianding Testing Building, N0.18 Center Road of Yayuan Industrial Zone, Nancheng Disctrict, Dongguan,
Guangdong, China
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Tables
Table 1: T.1~T.5/ 1. ik 1~WiK 5

Sample| Mass | OCV  [Test 1: Altitude simulation/ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Tgito?t: g;(rtfljir;?l
No. | prior to | Prior {0 W 1. RERERL W 2: AR R 3. 23 W 4: 2k W 5. Shapiass
RS test (@) L5 5 :

Fi iﬁﬁﬁ(}%{gﬁ WA Mass loss | Changeratio| Massloss | Changeratio| Massloss | Change ratio| Massloss | Change ratio Temp. (°C)

BREE | EBIR(%) | HIELN(%) | TREABR(%) | HRL(%) | EK(%) | BAR(%) | BER(%) | (%) HE(°C)

cl# 43.363 4,192 0.002 99.952 0.053 99.666 0.000 99.952 0.002 99.976 135.8
c2# 43.400 4,191 0.002 99.952 0.067 99.714 0.002 99.976 0.007 99.952 132.2
c3# 43.363 4.191 0.005 99.976 0.083 99.642 0.002 99.976 0.002 99.976 129.4
ca# 43.353 4.191 0.005 99.976 0.067 99.642 0.002 99.976 0.002 99.976 138.9
C5# 43.292 4.189 0.000 99.976 0.076 99.690 0.000 99.976 0.002 99.952 135.1
Cco# 43.532 4.189 0.002 99.952 0.060 99.642 0.005 99.976 0.002 99.976 126.3
CcT# 43.493 4.191 0.002 99.952 0.062 99.618 0.002 99.952 0.002 99.976 138.0
c8# 43.650 4.194 0.000 99.952 0.057 99.714 0.005 99.976 0.005 99.976 138.9
CO# 43.707 4.194 0.000 99.976 0.080 99.642 0.002 99.976 0.002 99.976 136.3
c10# 43.417 4.194 0.005 99.976 0.046 99.714 0.000 99.952 0.002 99.976 133.7
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Tables
Table 2: Impact/ &2: #Eii
Sample No. cl11# c12# c13# cla# c15#
Test 6: FE i
: OCV prior to test/
. I‘mp.act SRR T 6 11 (V) 3.843 3.879 3.876 3.863 3.858
Wike: Temp. (°C)
EECC) 73.5 81.2 77.9 82.3 76.5
Table 3 : Overcharge / #3: it7H
Sample No.
Test 7: *}ﬁ%%% =" - - - - =" - ="
Overcharge OCV prior to test/
WRT IR i s (V)
Table 4 : Forced discharge / &4: REBH
Sample No. c16# C17# c18# c19# Cc20# c21# c22# c23# c24# Cc25#
FF it 9 5
OCV prior to test/
Test 8: Forced| wiiiisiinqy 321 | 3306 | 3252 | 3285 | 3204 | 3207 | 3103 | 3172 | 3276 | 3284
discharge S o N
WR8: 3B ?imf ;ﬁ%"' c26# c27# c28# Cc20# c30# c31# 324 c33# c34# C35#
212}
OCV prior to test/
S .22 A 2 .22 331 242 31 .242 .302 2
S FF 4 T (V) 3.228 3.188 3.268 3.220 3.33 3 3.316 3 3.30 3.265
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Figure 1 Overall view 1 of cell
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Figure 2 Overall view 2 of cell
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